= ASSEMBLY INSTRUCTIONS &
O F R A N PARTS IDENTIFICATION
INC. ITEM NO. : 1037-4
SOFA TABLE
Hardware Kit (1037-4P01) A B c D E
Ltr| Qty Desctipiion Size
A | 1pc | Allenwrench | 4mm =1 ) S o
B | 8pcs| Bolt 1/4"Dia*2"
C | 8pcs| Lock washer 1/4"Dia .
D | 8pcs| Flatwasher | 1/4™Dia"3/4" First AT .L
E 8 pcs| Screw #8°1-1/2° the drawer by pushing down on
the plastic drawer stop and gently
Part List
No. Parts Description Qty
) 1037-4P02 Leg 4 pcs
@ 1037-4P08 Shelf 2pcs
® | 1037-4P51 | StorageBox | 1pc |STEP2: | W
@ 1037-4P05 Drawer 2pcs Carefully place the table top upside down on a
® 1037P01F Floor Glide 4 pcs smooth, flat surface to prevent scratches during
crews assembly. Attach three legs to the top with Allen Bolt
) JUS TR Knobe/S 2euts (B), Lock Washer (C), and Flat Washer (D) loosely
@ 1037P05A Drawer Stopper | 2 pcs tightening with provided Allen Wrench (A). Do not
® 1037-4P06 Drawer Glide 2pcs completely tighten bolts at this point.
©) 1037P05D Drawer support| 2 pcs
() 1037P01AT Anti Tip Kit 1Set

|STEP3: A 4

insert the two shelves between the three legs
and attach the fourth leg with a boit, lock washer and
flat washer.
Secure the shelf to the legs using screws(E). Once
the shelf is in place fully tighten all bolts and screws.

Made in Vietham






